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* THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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| COMMODITY E.R.¥ STEEL PIPE mﬂ —.— SeAH Steel ﬁO—.—-. CUSTOMER DUFERCO SA
- ()Ml ©oF M| 7 - .
A EF 3 > O F 8 A
SPECIFICATION ASTM AS00 B(2003A) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER SEAH STEEL CORP
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. uw:w F o B A T % QUANTITY H) 1
NO. | (BATCH NO.) ORDER SIZE o g & 4.0 TFM/T) REMARK
*1 PCS TOTAL LENGTH WE IGHT
635338 3 i 3
11(sHGX041150) BME 16" X 16 X 0.500 X 40,000 FT 6 240.000 FT 11.245
2 | (st BIE 16" X 16" X 0.500 " X 40.000 FT 16 640.000 FT 29.988
IMPACT
HYDROSTATIC [ N |VD|F|S|C|RM|[B|D|C|F|F|RF| ZINC COATING ‘AL COMPOS TENSILE TEST
TEST | TI{L[H|OIEA|E[R|[R|L|L|EL TEST i SRetia o (Gage Length : 50mm) wm.%w nArD-| 1EAT | PROTECTIVE
B 8414 | Gl SLE) LRI FALDA NS T WG
HEAT NO Sec| R | 7 R : ! #lel b ; o| D | TENSILE | YIELD | E.L |ENE-[SHEAR TEST [ MENT | ~LINING
T[AN|T|K DE|{T|T|H|I|G]|RT|VEIGHT OF C|Si| Mn |P |S CEQ
No. | (BATCH NO.) E Ls|E E UT| N N LE| S E |ZINC cont IR 1 | STRENGTH STRENGTH RGY | AREA
T G N 7 1 M
VI Jeofr TLs 1 C.S|ALK| ¢ 2 3 $ THICK],
AR of M N : . NESS
*2 G N_|causs | #3 G x4 [+5 | 26 *7 8 [sg] PSI PS1  1+10 |Joule % *11
71 Lo MAX |30 45|45
SPEC MIN 58000 | 46000 | 23
1| 0635338 G H |18] 2| 76 [18] 6
(SHGX041150) P |18 3| 75 |18] 5 L| 70830 | 49210 | 31
P |18] 2| 77 [19] 7
2| c631653 G H |16] 2| 78 [13]13
(SHGX041160) P |15) 1| 77 [14| 11 L| 70260 | 48640 | 29
P 17| 3| 77 |12 14
N 1~ #12: %
0 | Refer To The Attached H
T | Section Designation E
E R
g ; - WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE B fQMD
ol 1) SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.
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